
 
 
 
 

Zeina Baalbaki 
 
 
 
 
 
 
A thesis submitted to McGill University in partial fulfillment of the requirements of the 

degree of Doctor of Philosophy 
 
 

 

Department of Chemical Engineering 
McGill University 
Montreal, Canada 

August 2016
 
 
 
 

©Copyright Zeina Baalbaki 2016  
 

 



ABSTRACT 

The presence of contaminants of emerging concern (CECs) in the aquatic environment and the 

associated proven toxic impacts have increasingly alarmed researchers. The discharge of 

wastewater into surface water was identified as the major source for the release of CECs into the 

environment. Despite the available data on the removal of CECs in wastewater treatment plants 

(WWTPs) in the literature, previous studies had several shortcomings, resulting in an inaccurate 
[...]
treatment technologies, after which wastewater is discharged to the aquatic environment, 

sometimes without a disinfection step prior to discharge.  Removals of CECs reported in 

literature vary significantly for given compounds, even for WWTPs with comparable treatment 

processes, which raises questions about the reliability of the data. Ort et al. (2010) reviewed the 

available data on removals of CECs in WWTPs and concluded that the sampling schemes 

typically used are inadequate for accurately estimating these removals. “Negative” removals, or 

concentrations of CECs in final treated effluents that are higher than concentrations in untreated 

influent are frequently observed, especially for recalcitrant compounds, such as carbamazepine 

(Yang et al., 2011; Zorita et al., 2009). Some of these negative removals have been attributed to 

de-conjugation of Phase II metabolites during biological treatment, resulting in generation of the 

parent compound (Ternes, 1998), as well as to desorption from sludge and particulate matter 

during treatment (Clara et al., 2005a; Ternes, 1998).   

 

The negative and variable removals of CECs estimated for WWTPs may be due to sampling 

schemes that do not account for the fact that the daily incoming load is distributed over multiple 

days in the effluent due to the residence time distribution (RTD) of wastewater. Majewsky et al. 

(2011) recommended an approach to sampling and removal calculations within WWTPs “the 



fractionated approach” that compares the mass load of the output stream with a reference mass 

load of the input stream that takes into account the RTD. This approach requires a more intensive 

sampling strategy over several days, together with hydraulic modelling of the WWTP, utilizing 

conductivity as a tracer of the RTD (Majewsky et al., 2011). Ahnert et al. (2010) proposed that 

also temperature could be used as a tracer to determine the RTD within WWTPs. A subsequent 

study by Majewsky et al. (2013) using the fractionated approach generated superior estimates of 

the removals of five pharmaceuticals and four pesticides in a WWTP with activated sludge 

treatment.  

 

A subsequent application of the fractionation approach for the removal of drugs of abuse in an 

activated sludge unit of a WWTP demonstrated the value of this method over conventional 

approaches for removal calculations (Rodayan et al., 2014a). As a further advance over this 

previous study, the goal of the present study was to evaluate the capacity of the fractionated 

approach to estimate CEC removals in two WWTPs with different treatment configurations and 

RTDs. The treatment processes monitored at the two WWTPs were their activated sludge units 

and, for the first time, a primary clarifier at one of the WWTPs. We applied this method to obtain 

reliable removals of 23 target CECs that have been widely detected in domestic wastewater, 

including several drugs of abuse and pharmaceuticals, two steroid hormones (i.e. estrone, 

androstenedione), a stimulant (i.e. caffeine), an artificial sweetener (i.e. sucralose) and an 

antibacterial compound found in personal care products (i.e. triclosan). Wastewater samples were 

analyzed for CECs using liquid chromatography with high-resolution mass spectrometry (LC-

HRMS) and liquid chromatography with tandem mass spectrometry (LC-MS/MS). 

4.4. Materials and Methods: 

4.4.1. CECs, chemicals and reagents 
Several of the target compounds in this project were selected according to the criteria identified 

by Dickenson et al. (2011) in a study that illustrated the value of monitoring a small number of 

CECs in wastewater treatment facilities in the U.S.  Sucralose has been widely detected in 

drinking water systems in the USA and because of its persistence and ubiquitous presence at 

high concentrations, has been proposed as a tracer of wastewater contamination (Mawhinney et 



al., 2011). Our previous studies have shown that drugs of abuse, including cocaine and its major 

metabolite (i.e. benzoylecgonine), amphetamines and opioid drugs are widely distributed in 

wastewater in Canada (Metcalfe et al., 2010; Rodayan et al., 2015). For methadone and cocaine, 

the fate of the metabolites (i.e. EEDP and benzoylecgonine, respectively) was also taken into 

account. The target CECs selected for monitoring in the two WWTPs are listed in Table 4.1. 

 

The CECs under study are grouped into two classes according to their chemical properties and 

the methods of extraction and analysis. Class A compounds are drugs of abuse and their 

metabolites, which are all weak bases, and Class B compounds are all other analytes, which are 

either weak acids, phenolics or neutral compounds. Class A compounds and their deuterated 

stable isotope surrogates were purchased from Cerilliant (Round Rock, TX, USA). PPCPs and 

steroids from the Class B group were purchased from Sigma-Aldrich Canada (Oakville, ON, 

Canada) and their stable isotope surrogates were purchased from C/D/N Isotopes (Pointe- Claire, 

QC, Canada), except for androstenedione, for which a deuterated surrogate was provided by 

Cerilliant. All standards and stock solutions were stored in amber glass vials at -20°C. Methanol, 

acetonitrile, acetone, formic acid, ammonium hydroxide and sulphuric acid were purchased from 

Fisher Scientific (Ottawa, ON, Canada). Ultrapure water was generated using a Milli-Q water 

purification system from Millipore (Bedford, MA, USA).  

 

 

 

 

 

 

 

 

 

 

 

 

 



Table 4.1 Target compounds and their physicochemical properties, internal standards, LODs & LOQs and class for extraction and analysis. 

Type and Subtype Compound CAS No Molecular 
Formula 

Molecul
ar 
Weight 

pKa
a,b Log 

Kow
a,b  

Class  Internal Standard LOD, 
LOQ 
(ng/L) 

Antibiotics Trimethoprim 738-70-5   C10H11N3O3S 290.3 6.8 0.91 B Trimethoprim-13C3 7,22 
Sulfamethoxazole 723-46-6   C14H18N4O3 253.3 5.7 0.89 B Sulfamethoxazole-

13C6 
4,14 

Analgesics Acetaminophen 103-90-2 C8H9NO2 151.2 9.0 0.46 B Acetaminophen -D3 11,35 
Codeine 76-57-3   C18H21NO3 299.4 8.2 1.14a A Codeine-D3 8,28 
Ibuprofen 15687-27-1  C13H18O2 206.2 4.9 3.97 B Ibuprofen-13C3 6,21 
Naproxen 22204-53-1   C14H14O3 230.3 4.2 3.18 B Naproxen-13c1-d3 4,14 

Antiepileptic  Carbamazepine 298-46-4   C15H12N2O 263.3 3.2 2.45 B Carbamazepine-D10 2,5 
Antilipidemic  Gemfibrozil 25812-30-0 C15H22O3 250.3 4.7 4.77 B Gemfibrozil-D6 5,16 
Dopamine uptake 
inhibitor (cocaine and its 
metabolite and 
amphetamine-type 
stimulants) 

Cocaine 50-36-2  C17H21NO4 303.4 8.6 2.3 A Cocaine-D3 38,126 
Benzoylecgonine 
(cocaine 
metabolite) 

519-09-5 C16H19NO4 289.3 NA -1.32 A Benzoylecgonine-D3 6,21 

Amphetamine 300-62-9 C9H13N 135.2 10.1 1.76 A Amphetamine-D5 6,28 
Ephedrine 299-42-3 C10H15NO 165.2 9.7 1.13 A Ephedrine-D3 11,37 
MDA 4764-17-4 C10H13NO2 179.2 9.7 1.64 A MDA-D5 12,41 

Opioids  Dihydrocodeine 125-28-0 C18H23NO3 301.4 8.8 1.49c A Dihydrocodeine-D6 12,41 
Methadone 76-99-3 C21H27NO 309.4 8.9 3.93 A Methadone-D9 6,20 
EDDP 
(methadone's 
metabolite) 

30223-73-5 C20H23N 291.4 9.6 4.94 A EDDP-D3 8,26 

Morphine  57-27-2 C17H19NO3 285.3 9.9 0.96 A Morphine-D3 7,25 
Tramadol 27203-92-5 C16H25NO2 263.4 9.4 2.63 A Tramadol-13C-D3 11,36 

Disinfectants Triclosan 3380-34-5  C12H7Cl3O2 289.6 7.9 4.76 B Triclosan-13C12 6,19 
Steroid hormones Androstenedione 63-05-8 C19H26O2 286.4 NAe 2.75 B Androstene-3,17-

dione-2,3,4-13C3 
2,5 

Estrone 53-16-7 C18H22O2 270.4 10.3 3.13 B Estrone-3,4-13C2 2,5 
Stimulant Caffeine 58-08-2 C8H10N4O2 194.2 14.0 -0.07 B Caffeine-13C3 4,14 
Artificial sweetener Sucralose 56038−13−2  C12H19Cl3O8 397.6 NAe -1d B Sucralose-D6 7,22 

a National Center for Biotechnology Information (2004), b Ratola et al. (2012), cU.S. National Library of Medicine (2005), d Subedi and Kannan (2014a), e NA: not available 



4.4.2. WWTPs characteristics 

Two WWTPs that both utilize activated sludge (secondary) treatment, but with different 

treatment trains were selected for this study. WWTP A, which has a design capacity of 68,200 

m3/d, receives wastewater that is primarily domestic at an average flow of 43,146 m3/d. This 

WWTP serves a population of 78,700 The treatment train includes aerated grit tanks, primary 

clarifiers, and two activated sludge trains, each of which contains two three-pass integrated-film 

activated sludge (IFAS) bioreactors and two secondary clarifiers. WWTP A employs UV for 

disinfection, after which the effluent is discharged to a nearby river. The main characteristics of 

these WWTPs, including the solids retention time (SRT), hydraulic retention time (HRT), and 

the temperature conditions during sampling are summarized in the supplementary material 

(Table 4.5). 

 

 WWTP B, which has a design capacity of 105,000 m3/d, receives an average wastewater flow of 

50,250 m3/d and serves a population of 54,000. The influent flow is composed of 26% industrial 

wastewater, with the remaining amount being domestic wastewater. Unlike WWTP A, this plant 

contains no primary clarifier and the raw sewage undergoes preliminary treatment by screens, 

followed by activated sludge treatment. The activated sludge treatment comprises four step-feed 

aeration tanks followed by four secondary clarifiers, and the effluent is discharged into a nearby 

river without disinfection.  

4.4.3. Hydraulic model  

The electrical conductivity and temperature of the wastewater were monitored with HOBO 

conductivity loggers (Hoskin Scientific, St-Laurent, QC, Canada), which were deployed to take 

high-frequency measurements (every five minutes). At WWTP A, the probes were deployed at 

the exit of the grit removal, primary clarifier, aeration tank and secondary clarifier points over 

two weeks prior to the sampling campaign. For WWTP B, the probes were deployed at the exit 

of screens, aeration tank and secondary clarifier points in the treatment train over four days, as an 

earlier calibration of the plant was available. A universal optic-USB base station and Onset 

HOBOware Pro Version 3.2.2 software (Hoskin Scientific, St-Laurent, QC, Canada) were used 

for transferring and reading the data, respectively. Conductivity was utilized as a tracer for the 



investigation of the residence time distribution in WWTP A. However, due to several outliers in 

the conductivity data for WWTP B, temperature was used as the tracer for residence time in that 

plant.  

WEST software (Mike Powered by DHI, Hørsholm, Denmark) was used to determine the 

hydraulic model that best captures the mixing regimes of the treatment units of the two WWTPs, 

as described by Majewsky et al. (2011). Briefly, the hydraulic model was built using the actual 

flow conditions and volumes obtained from the WWTP operators, in addition to the actual 

conductivity (WWTP A) and temperature (WWTP B) profiles as an input. Calibration of each 

treatment unit was performed by varying the number of aeration tanks in series and the feed layer 

of the clarifiers. The best-fit hydraulic model was defined to be the model that minimizes the 

root mean square error (RMSE) between measured and simulated output profiles. In order to 

study the transport of CECs by hydraulic effects only, model simulations were run using the 

best-fit hydraulic model, the actual flow rates and a 24-h step input of the soluble inert 

component available in WEST to represent a CEC affected by hydraulics only. The output of the 

model was used to determine the load fractions that best describe the effluent load exiting the 

treatment unit on a given day as fractions of the incoming loads entering on each of the previous 

days, as described by Majewsky et al. (2011).  

4.4.4. Wastewater sampling 
Since obtaining an hourly resolution of the CEC removals is not crucial for the present study, 24-

h composite samples were collected in both the influent and the effluent simultaneously over 

multiple days. Collecting effluent samples over multiple consecutive days eliminates the need for 

shifting the effluent sampling by an optimum offset after the beginning of the influent sampling. 

The obtained hydraulic models of the two WWTPs under study indicated that in order to 

measure most of the influent load material that exits on a single day in the effluent, sampling 

periods of three and four consecutive days are required at WWTP A & WWTP B, respectively. 

The explanation of this will be expanded further in the results section. Samples (24-h composite) 

were collected from the WWTP A at the exit of the grit removal, primary clarifier, aeration tank 

and secondary clarifier points in the treatment train on September 10-12, 2013. For WWTP B, 

samples were collected at the exit of screens, aeration tank and secondary clarifier points in the 



treatment train on September 23-27, 2013. Dry weather conditions prevailed during both 

sampling periods. The 24-h composite samples were collected using ISCO 6712 samplers 

(Avensys, St-Laurent, QC, Canada) equipped with 24 collection bottles and packed with ice. 

These samplers were programmed to collect equal-volume time-proportional samples every 15 

minutes. Samples were then placed in 1-L amber HDPE bottles (Fisher Scientific, Ottawa, ON, 

Canada) and stored at -20°C until extracted. 

4.4.5. Sample preparation  
Prior to extraction, wastewater samples were filtered using 1-μm glass-fiber filter (Fisher 

Scientific, Ottawa, ON, Canada). All compounds were extracted using solid phase extraction 

(SPE) techniques using Oasis cartridges purchased from Waters (Milford, MA, USA). Sample 

volumes extracted were 100 mL for untreated wastewater influent and 200 mL for all other 

wastewater samples. The extraction method for Class A compounds was described by Metcalfe 

et al. (2010) and modified by Yargeau et al. (2014a). For Class B compounds, the extraction 

method was previously described by Li et al. (2010) and Metcalfe et al. (2014). Table 4.6 

summarizes the methods and the instruments used for extracting the two classes of compounds. 

Prior to extraction, samples were spiked with 100 μL of 500 ng/mL of the stable isotope internal 

standards listed in Table 5.1. Recoveries of Class A compounds by the SPE procedure were in 

the range of 55% to 110%, while for Class B compounds, SPE recoveries ranged from 71% to 

130%, as reported by Li et al. (2010). 

4.4.6. Analysis 
Analysis of the Class A compounds was conducted by LC-HRMS using an Accela LC system 

coupled to a LTQ Orbitrap XL (Thermo Fisher Scientific, Waltham, MA, USA). 

Chromatographic separation was achieved using the method described by Rodayan et al. 

(2014b). Ionization was operated using heated electrospray ionization source (HESI) in positive 

mode using the method described earlier (Rodayan et al., 2014a). Acquisition was performed in 

full scan mode (50–400 m/z) at high resolution (RFWHM = 41,000). The ions of interest were 

extracted using an m/z window of ±0.01.  

Class B compounds were analyzed by LC-MS/MS using an Agilent 1100 HPLC (Mississauga, 

ON, Canada) coupled to a Q-Trap 5500 instrument (AB Sciex, Concord, ON, Canada) with a 



turbo spray ionization source. The chromatographic method was previously described by 

Metcalfe et al. (2014). Acquisition was performed using the precursor and product ion transitions 

for multiple reaction monitoring (MRM) of the target analytes and their corresponding 

deuterated surrogates. The MRM transitions for the target compounds are also listed in the same 

study (Metcalfe et al., 2014). Negative ionization mode was used for the analysis of sucralose, 

ibuprofen, gemfibrozil, estrone, naproxen, and triclosan, whereas, positive ionization mode was 

used for carbamazepine, sulfamethoxazole, androstenedione, acetaminophen and caffeine.  

A linear calibration curve of seven concentration points from 5 ng/mL to 150 ng/mL and from 

0.78 ng/mL to 200 ng/mL was used for quantification for compounds of class A and B, 
[...]
cases negative removals (i.e. higher concentration in the effluents than in the influents) have 

often been observed in WWTPs, which has raised questions about the appropriateness of the 

protocols for sampling wastewater (Majewsky et al., 2011; Ort et al., 2010). In a critical review, 

Ort et al. (2010) suggested that sampling strategies that fail to account for the residence time 

distribution (RTD), which affects the transport of CECs in treatment units, could result in a 

mismatch between the sampled influent and effluent. This mismatch results in biased and 

unreliable data on removal efficiencies. Majewsky et al. (2011) proposed a strategy for sampling 

and removal calculation referred to as the “fractionated approach” to account for the RTD within 

the units of the WWTPs and match the mass loads of the influent with the effluent. This 

approach requires prior hydraulic modelling of the WWTP followed by a tailored sampling 

strategy where composite samples are collected on several consecutive days. The fractionated 

approach has shown promise for evaluating the removal of pharmaceuticals, pesticides and drugs 

of abuse during activated sludge treatment (Majewsky et al., 2013; Rodayan et al., 2014a). 

However, the fractionated approach has not yet been applied to a complete WWTP treatment 

train to identify and quantify the mechanisms of CEC removal at each stage of treatment. 

 

To date, most studies on the removal of CECs did not investigate the contribution of different 

removal mechanisms, as they ignored the distribution of CECs between the aqueous and the 

particulate compartments (Petrie et al., 2015). A limited number of previous studies have taken a 

mass balance approach to determine removals of CECs in conventional primary and secondary 



treatment steps through the processes of adsorption and (bio)degradation that were the major 

removal mechanisms for the CECs investigated (Carballa et al., 2007; Gao et al., 2012; Heidler 

& Halden, 2008; Jelic et al., 2011; Petrie et al., 2014; Wick et al., 2009; Winkler et al., 2007). 

The majority of these studies were based on analysis of CECs in grab or 24-h composite 

wastewater samples collected simultaneously from different treatment stages, while a small 

number of studies accounted for the hydraulic retention time in the sampling campaign but did 

not consider the wastewater residence time distribution.  

 

In a recent review, Petrie et al. (2015) identified inadequate sampling approaches, a lack of 

understanding of adsorption of CECs onto particulates in WWTPs, as well as a lack of data on 

the fate of the metabolites of pharmaceuticals as information gaps that lead to misrepresentative 

data of CEC removals. In the present study, advanced sampling strategies that account for the 

hydraulic behaviour of treatment units were combined with mass balance analysis to monitor the 

fate of 26 target compounds in a WWTP in order to gain insights into the mechanisms of 

removal of CECs. The target CECs were contaminants that were reported to be present in surface 

water or persistent during wastewater treatment. The list included pharmaceuticals and some of 

their metabolites, hormones, drugs of abuse, a stimulant (i.e. caffeine), an artificial sweetener 

(i.e. sucralose) and an antibacterial agent (i.e. triclosan). The WWTP monitored in this study 

employs primary treatment, secondary treatment by activated sludge, tertiary treatment by both 

rotating biological contactors (RBCs) and sand filtration and disinfection by 

chlorination/dechlorination. This study contributes to the literature on the use of the fractionated 

approach for reliable determination of CEC removals, and for the first time, uses this approach to 

estimate removals during the tertiary treatment steps with RBCs and sand filtration. Further, the 

predominant removal mechanisms during primary and secondary treatment were identified by 

the mass balance analysis.  

 

5.4. Materials and Methods 

5.4.1. Chemicals and other supplies 
The target CECs included several pharmaceuticals identified by Dickenson et al. (2011) in a 

study that illustrated the value of monitoring a small number of CECs in WWTPs in the USA. 



Sucralose was added to the list as a tracer of wastewater contamination due to its persistence and 

ubiquitous presence at high concentrations (Mawhinney et al., 2011). The drugs of abuse were 

selected based upon our previous studies indicating their presence in wastewaters in Canada 

(Metcalfe et al., 2010; Rodayan et al., 2014a). Androstenedione was selected as a model 

androgen because of the lack of data in the literature investigating its fate (Esperanza et al., 

2007), and estrone was selected as a model estrogen because of its widespread occurrence in 

wastewater (Servos et al., 2005). To illustrate the importance of including metabolites in mass 

balance calculations, two metabolites of carbamazepine, rac trans-10,11-dihydro-10,11-

dihydroxy carbamazepine (CBZ-DiOH) and carbamazepine 10,11-epoxide (CBZ-EP) were 

monitored because these compounds have been previously detected in wastewater and sludge 

(Hummel et al., 2006; Miao & Metcalfe, 2003; Miao et al., 2005). Other metabolites monitored 

in this study included EDDP, the primary metabolite of methadone, and benzoylecgonine, the 

primary metabolite of cocaine. 

The target CECs, along with their physicochemical properties and the suppliers from which they 

were purchased are listed in Table 5.1. The analytes were classified as Class A and B compounds 

(Table 5.1) according to the extraction and analysis procedures. Class B compounds are drugs of 

abuse and some of their metabolites, which are mainly weak bases, in addition to carbamazepine 

and its two metabolites. Class A compounds are all other target compounds that are weak acids, 

neutral or phenolic compounds. The internal standards used for each compound are listed in 

Table 5.1. 10,11-dihydrocarbamazepine was used as a surrogate for CBZ-DiOH, as performed in 

previous studies (Leclercq et al., 2009; Miao & Metcalfe, 2003). All analytical standards and 

stock solutions were stored in amber glass vials at -20 °C.   

Methanol, acetonitrile, and water of liquid chromatography–mass spectrometry (LC–MS) grade, 

as well as other chemicals used for sample preparation were purchased from Fisher Scientific 

(Ottawa, ON, Canada). Ultrapure water was generated using a Milli-Q water purification system 

(Millipore, Bedford, MA, USA).  

 



Table 5.1: Target CECs and their chemical and physical characteristics, internal standards, class (determining the corresponding extraction and analysis methods), 
LODs and LOQs in aqueous and biosolids samples and the supplier of the compounds and their surrogates. 

Type  Subtype Compound Log Kow
1 pKa

1 Internal standard 
(surrogate) Class 

Aqueous 
LOD, LOQ 
(ng/L) 4 

Biosolids 
LOD, 
LOQ 
(ng/L)4 

Company5 
Compound, 
surrogate 

Pharmaceuticals Antibiotics Trimethoprim  0.91 6.8 Trimethoprim-13C3 A 7,22 3,10 S,I 

Sulfamethoxazole 0.89 5.7 Sulfamethoxazole-
13C6 A 4,14 2,9 S,I 

Analgesics Codeine  1.14 8.2 Codeine-d3 B 6,18 3,9 C,C 
Ibuprofen  3.97 4.9 Ibuprofen-13C3 A 6,21 10,32 S,I 
Naproxen  3.18 4.2 Naproxen-13c1-d3 A 4,14 6,19 S,I 

Antiepileptic 
and metabolites 

Carbamazepine  2.45 3.2 Carbamazepine-d10 B 2,5 2,6 C,C 
rac trans-10,11-Dihydro-10,11-
dihydroxy Carbamazepine (CMZ-
DiOH) 

0.13 N.A. 10,11 dihydro 
carbamazepine  B 4,13 3,9 T,T 

Carbamazepine 10,11-Epoxide 
(CMZ-EP) 1.26 N.A. Carbamazepine 

10,11-Epoxide-d8 B 2,7 1,5 T,T 

Drugs of abuse  Cocaine and 
metabolite 

Benzoylecgonine (cocaine’s 
metabolite) -1.32 N.A. Benzoylecgonine-d3 B 4,14 2,5 C,C 

Cocaine  2.3 8.6 Cocaine-d3 B 26,84 11,36 C,C 
Amphetamines Amphetamine   1.76 10.1 Amphetamine-d5 B 4,13 1,4 C,C 

Methamphetamine 2.07 10.2 Methamphetamine-d9 B 7,23 1,4 C,C 
EDDP (methadone's metabolite) 4.94 9.6 EDDP-d3 B 5,18 4,15 C,C 
Ephedrine 1.13 9.7 Ephedrine-d3 B 7,25 3,9 C,C 

Opioids  Dihydrocodeine 1.49 8.8 Dihydrocodeine-d6 B 8,22 5,14 C,C 
Fentanyl 4.05 8.6 Fentanyl-d5 B 6,20 3,8 C,C 
Ketamine 2.18 7.5 Ketamine-d4 B 8,27 2,8 C,C 
Methadone 3.93 8.9 Methadone-d9 B 4,13 1,4 C,C 
Morphine (codeine metabolite) 0.89 9.9 Morphine-d3 B 5,17 10,32 C,C 
Oxycodone  0.66 8.3 Oxycodone-d3 B 10,22 3,7 C,C 
Tramadol  2.63 9.4 Tramadol-d3 B 7,24 1,3 C,C 

Personal Care Products Antibacterial Triclosan  4.76 7.9 Triclosan-13C12 A 6,19 6,19 K,M 
Steroid hormones  Androstenedione 2.75 NA Androstene-3,17-

dione-2,3,4-13C3 A 2,5 7,25 S,C 

Estrone 3.13 10.3 Estrone-3,4-13C2 A 2,5 6,19 S,I 
Nervous stimulant   Caffeine -0.07 14 Caffeine-13C3 A 4,14 5,16 S,I 
Artificial sweetener  Sucralose -12 11.83 Sucralose-d6 A 7,22 9,30 S,T 

1 National Center for Biotechnology Information (2004),2 (Subedi & Kannan, 2014a), 3 (Busetti et al., 2015); 4 LODs and LOQs were obtained based on standard deviation of y-intercept of 
measured concentrations of serial dilution, 5 Companies: S: Sigma-Aldrich Canada (Oakville, ON, Canada), I: C/D/N Isotopes (Pointe-Claire, QC, Canada), C: Cerilliant Corporation 
(Round Rock, Tex, USA), M: Cambridge isotope Laboratories (Tewksbury, MA, USA), T: Toronto Research Chemicals (North York, ON, Canada), K: KICTeam (Langely, BC, Canada). 



5.4.2. Study site 
The study site is a municipal WWTP located in Guelph, ON, Canada, serving a population of 

approximately 134,894, having a design capacity of 64,000 m3/d and receiving an average 

incoming flow rate of 50,755 m3/d of domestic, commercial and industrial wastewater. The 

WWTP (Figure 5.1) provides preliminary treatment by screening and aerated grit removal, after 

which the load is split into four activated sludge lines. Each of the lines consists of two primary 

clarifiers, two aeration tanks and one or two secondary clarifiers in parallel. The WWTP 

provides tertiary treatment for the recombined effluent of the lines by rotating biological 

contactors (RBCs), followed by sand filtration. The tertiary treatment step was added to the 

treatment sequence in order to meet regulations concerning the levels of TSS (i.e. 10 mg/L) and 

ammonia nitrogen (i.e. 3.4 mg/L) in the effluent. For disinfection, chlorine is added to 

wastewater after the RBCs as 12% sodium hypochlorite at an average chlorine dosage of 1760 

kg/d. The disinfected de-chlorinated final effluent is discharged into the Speed River. Table 5.2 

summarizes the main characteristics of line 1 in the WWTP since only line 1 was investigated in 

in the present study. 

Figure 5.1 Schematic of the WWTP. Lines 1-4 correspond to the four lines of primary and secondary treatment. Red 
marks represent locations where conductivity probes were deployed and aqueous samples were collected. Green 
marks represent locations where sludge samples were collected. 

Aeration 
basin

Secondary 
clarifier

Primary 
clarifier RBC

Sand 
Filter



Table 5.2 Main characteristics of the WWTP, including hydraulic retention time (HRT), solids retention time (SRT) 
of treatment units in line 1, average temperature and pH during sampling campaigns. 

Characteristic  Location  Value  
HRT (h) Primary clarifier (line 1) 3.72 

Aeration tanks (line 1) 6.3 
Secondary clarifier (line 1) 2.9 
RBCs  0.8 
Sand filter 0.4 

SRT (days)1 (line 1)                                               7.76  
Average T (°C)                                                            20 
Average pH                                                            8.03 
1 The SRT was calculated by dividing total solids in the activated sludge unit of line 1 (volume times sludge concentration) by the 
wasted sludge (waste flow times waste sludge concentration)

5.4.3. Hydraulic model  

Electrical conductivity was utilized as a tracer for the investigation of the residence time 

distribution as proposed earlier (Ahnert et al., 2010; Majewsky et al., 2011). HOBO conductivity 

loggers (Hoskin Scientific, St-Laurent, QC, Canada) were used to collect electrical conductivity 

and temperature data (one reading per minute) for hydraulic model calibration. The probes were 

deployed over 3 weeks (June 12 – July 8, 2014) before and after each treatment unit (red marks 

in Figure 5.1). A universal optic-USB base station and Onset HOBOware Pro Version 3.2.2 

software (Hoskin Scientific, St-Laurent, QC, Canada) were used for data transfer and read out, 

respectively.  

 

The hydraulic model was created in the simulation software WEST (Mike Powered by DHI, 

Hørsholm, Denmark). Each part of the treatment plant was modelled separately, using the 

measured electrical conductivity at the entrance of each treatment step as tracer input for the 

respective hydraulic model, along with the actual flow conditions and tank volumes. A good fit 

between the simulated and measured electrical conductivities at the exit of each treatment step 

was obtained by varying the number of tanks in series (aeration tanks) and the number of layers 

and feed layer (clarifiers) which determine the flow regime (i.e. from plug flow to fully mixed). 

The best-fit model was determined on the basis of minimizing the root mean square error 

(RMSE) and visual inspection of the output graphs. Simulations were run with the calibrated 

hydraulic model of each treatment unit employing a 24-h step increase of inert tracer as input, 

along with the actual flow rates during the sampling period. The output was used to obtain the 

load fractions that describe how the material in the effluent of each treatment stage on a certain 



day is composed out of fractions of the influent to that treatment step over several days, as 

illustrated by Majewsky et al. (2011).  

5.4.4. Wastewater sampling 
Wastewater was collected before and after each treatment unit at the locations shown in Figure 

5.1 (red marks). The number of sampling days was based on the best-fit hydraulic model that 

indicated that the effluent of the activated sludge unit on a given day is composed of influent 

material entering the WWTP over four days, which will be elaborated upon in the results section. 

The samples collected during the first sampling campaign (July 21-25, 2014) were analyzed for 

the Class A compounds, while the samples collected during the second campaign (June 16-20, 

2015) were analyzed for the Class B compounds. The samples were collected as 24-h composite 

using onsite Hach Sigma samplers that collect flow-proportional samples and refrigerate them at 

4° C. This is with the exception of the effluent of the RBC, where ISCO 6712 samplers 

(Avensys, St-Laurent, QC, Canada) equipped with 24 bottles and packed with ice replaced daily 

were used to collect 24-h time-proportional composite samples. Both samplers collected samples 

every 15 minutes. Primary and secondary waste sludge samples were collected as grab samples 

over the four days (green marks in Figure 5.1). At the end of each day of the sampling campaign, 

the collected aqueous and sludge samples were transferred into 1-L amber HDPE bottles (Fisher 

Scientific) and stored at -20 °C until extraction was performed (within 3 weeks).  

5.4.5. Sample preparation 

Wastewater samples were thawed and filtered using 1- m glass-fiber filter (Fisher Scientific) 

prior to extraction. Volumes of 100 mL of raw wastewater influent and 200 mL of all other 

sample matrixes were spiked with the appropriate internal standards (listed in Table 5.1). Solid 

phase extraction (SPE) was performed using two different methods. Class A compounds were 

extracted with Oasis MAX anion exchange cartridges (Waters Corporation), as described by 

Metcalfe et al. (2014). Class B compounds were extracted with Oasis MCX cation exchange 

cartridges, as described by Yargeau et al. (2014a). Both methods and instruments used are 

summarized in the supplementary material (Table 5.6). SPE recoveries of target compounds 

ranged from 71% to 130% for Class A compounds (average recovery of 75%) and from 60% to 